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Catalog Name: 7610, 7710 and 7810 Tractors (S.N. -089999)

Page Name: Fan Drive (CIS Version)

key PART NO. PART NAME QTY SERIAL NO. 7610 7710 7810 REMARKS

1 R173935 Adapter Fitting 1 X (SUB FOR N206552)

2 RE70093 Fan 1 X

3 14H812 Nut 4 X 3/8"

4 19M7881 Screw 6 X M8 X 20

5 12M7065 Lock Washer 6 X 8 mm

6 R99590 Cover 2 X

7 R98250 Bolt 2 X

8 RE155577 Pulley 2 X (SUB RE505265) (SUB FOR RE38503 OR RE68714)

9 R53436 Washer 2 X

10 R128660 Pulley 1 X

key PART NO. PART NAME QTY SERIAL NO. 7610 7710 7810 REMARKS
11 R131950 Spacer 1 X
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12 R133862 Stud 4 X

13 R123459 V-Belt 1 X (A)

R128210 V-Belt 1 X (C)

R174754 V-Belt 1 X (B) (SUB FOR R133518)

14 RE68715 Belt Tensioner 1 X (SUB FOR RE37981)

15 19M7479 Cap Screw 1 X M10 X 80

(A) W/O CAB

(B) W/CAB

(C) TRAILER BRAKE
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